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List of Attachments (including a total number of pages in each attachment):
MHEE R (FEANMRERETED -

- Photos documentation (3 pages)

- Pl E R (310)

Summary of testing:

WRAE BME
Test Conclusion
ML 18
Test(s) Sample Number Conclusion
AT H FE S IS
T.1: Altitude simulation / & 4540 Pass / it
T.2: Thermal test / i3 /&% i 5 Pass / il it
T.3: Vibration / #Z 5/ b1# - ba# Pass / ifid
T.4: Shock / it Pass / j#it
T.5: External short circuit / #M %6 4 Pass / ifid
T.6: Crush / /£ cl# - c10# Pass / j#it
T.7: Overcharge / it 78 Hi b1# - b4# Pass / il
T.8: Forced discharge / 5 fill jilt c11# — c30# Pass / il

The sample’s status is good.
FEAAROL R 47
The conditions of the batteries of samples No. b1# to b2# are at first cycle, in fully charged states.

FEbt G5 D 1# -D2#09 55— AR 7 3R i 391 )i e 4 7e LIRS 1Y B

The conditions of the batteries of samples No. b3# to b4# are after twenty-fifth cycles ending in fully
charged states.

FE 2 5 b3# -bA# )y — -+ LU 78 T80 A )5 7 4 70 R A A FELR

The conditions of the cells of samples No. c1# to c5# are at first cycle at 50% of the design rated
capacity.

FEdn g 5 c1# -cB# 5 — IR 78 T3R8 i 2 AR PR A R PRI 50 %o R A 14 FLES

The conditions of the cells of samples No. c6# to c10# are after twenty-fifth cycles ending at 50% of the
design rated capacity.

B2 5 c6# -c10# 5 .+ IR IEIA TS0 i 78 F S APk 2 BRI 50 % IR A R LS o

The conditions of the cells of samples No. c11# to c20# are at first cycle, in fully discharged states.
FEG I 5 c11# -C20# 95— B 78 TR A 9] 76 4 TR R IR A A RS

The conditions of the cells of samples No. c21# to c30# are after twenty-fifth cycles ending in fully
discharged states.

Bt g 5 c21# -c30#y .+ LU IR PR 78 T8 FL A i 52 A TR RS ) Rt

The test results: Pass

Tk GE R

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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Test item particulars .................ccoceeiiiiiie

B E B

Cll TYPE e

T CB3914895EA
Nominal Voltage of Cell.........cccvviiiiiiiieceeeen 3.9V

LA AIUE L '

Rated Capacity of cell.........ccccceveevcnvcvvcnvcvvcvveeee . 50AB

H A 2

Battery TYPE....oveeeeeeeeeeeeeeeeeeeee et :  Lithium-ion Battery
CERiIE3it] B T L
APPEAraNCe........ceeveeiiieeiiiiiiciiiieiieeee e BlACK

[jah L)

Number of Cell........oooiiiiiii e

R R B 16pcs (16S1P)
}[%:Lensmn(mm) 120.0mm(max) x 417.0mm(max) x 400.0mm(max)
Test case verdicts

A %

Test case does not apply to the test object ................. : N/A

H5E A T R

Test item does meet the requirement........................... : P(Pass)
M & e

Test item does not meet the requirement.................... : F(Fail)
MAATT & HE

Testing iRk

Date of receipt of testitem .........ccccccoieiiiiiiiiice, :

Date(s) of performance of test .........cccccevveviniiniinnnen. : _

W FE 2 2020-06-07 ~ 2020-06-28

General remarks 7+
This report shall not be reproduced, except in full, without the written approval of the testing laboratory.

PRAEEE G, REALL = H I AAEAT & 7 =il

The test results presented in this report relate only to the item tested.

AR IS RO IR R i B T

“(See remark #)” refers to a remark appended to the report.

() RIS RS

Throughout this report a point is used as the decimal separator.

AR A RACE N

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and
shall be tested according to the testing requirements for “Cell”. This testing included the samples of Battery

Pack and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record.

MR EEOR, B R M (TR B RO (RRIORY), DL R B ELRAEEAT IS, AT E A
BLE AT TR s AT R . A RTINS, T A DM SE 1B A% b B i R

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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General product information:

FEafE R
The main features of this model are shown as below:
7 B B
Nominal Nominal | Maximum | Maximum | Maximum Cut-off
Nominal | Nominal | Charge | Discharge | Charge [ Discharge | Charge
. Voltage
Model #{5 | capacity | voltage Current Current Current Current | Voltage et
WlERE | FiEE | Bl | FUEBE | R | sKB0E | KR T
EEM EEM EEM EEM HLE ;
Battery/ Hiith
GTX2500 50Ah 51.2vV 25A 25A 30A 30A 56.16V 45.6V
Cell/ Hits
CB:;EX‘SQ 50Ah 3.2V 50A 50A 50A 50A 3.65V 2.5V

Test Procedure:
TRAE T

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DT A-T S22 AR R AE [R]— 2 RS st AT . T.6AIT. 820 H] 4 i i st AT K. T.7 AT LA Z i
TA-T.50 b e BT 1 1 L v ATt

2. In order to quantify the mass loss, the following procedure is provided:
R AR I T A

(M1-M2)
M1

Mass loss (%) = x 100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.
M1ZNEAAT I EE, M2ENEEMEE. & ERRARIE Table 38.3. 1 FIMERI AT A “BA =R
9%” R

Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g SM<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/E; E#11)

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20+5°C)/# F 0 Al HL VAR
M N20+5°C. KA JIAN K T-11.6kpalf #ht5
17 % /6N

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TSI G 20K TN o<, ok,
TR LA R TR K IR A A = T %
H R AMIC TR T 2% H R 990% . HET0 5 T H
73 THI PRS2 SRANIE FH T 5 4 T80 FL s P R CS AT L o

No leakage, no venting, no
disassembly, no rupture and

no fire. / sk THA. TG
(USRI EJIYSE =D
%o

The data see table 1. / it %
P ER.

38.3.4.2

Test T.2: Thermal test/{5E iR%:

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40£2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). /B S FE S RE7222° CHIA S i B 2 /06
AN, BRJETTE- 40£2°C IS il B 22 /064~
B o T A 0 1) B K TR BN (] 930438 o A A A
100K, fJa F A L TE2025° C I A 52 H i L 24/
i o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T K S H, 75 SR
AVIC IR 8O RIS TE] g5 124 /N o

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[RRSFIFIB AT S 2K: ORI o<, ok,
TR LR T K IR A s A I ) T %
F R AMIC T I T % 990 % . BB THSG T FEL e
77 THI PRS2 SRANIE FH T 5 4 T80 FL P R CS AT L o

No leakage, no venting, no
disassembly, no rupture and

no fire. / TR TTHA. &
AR oW L KT HE KN
o

The data see table 1. / it %
PR,

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.3

Test T.3: Vibration/#E%)

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /I & 2 20 28 8 b 22 25 AR 4R 30 5
A b REVLAESZEIE A, A7THZHE N 4200Hz,
SRIG IR I BITHZ N —AMEIR, — MEMFFE:155)
BRHO BT R AL IE o XA il A =S HAH ZE B 7 1)
EAEFA2, FATTRSADNE, AN o
—ANIRBNJ7 17 6 2 i LA o PRI AR P T8

The logarithmic frequency sweep shall differ for
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /5% 51 & A K T-12kg HIAE i (FRLAES
/N ERL ) 5 i Sk 1 2kg ) L (R i), X 4
BANIF.

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /5§ T HLEFI/ N, P88 : M
THZIF IR R A7 1 gni) i KON 2 B 1455 9 18Hz,
SR G EHR IR AR 47 E0.8mm (S m A% 1.6mm) F18 i
R E P RINE L FI8gn (R 2 N50HZ), ik
KN IE B AR R E 8gn B I 4T K 14 /i #200Hz..

N/A

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /hf TR Hth, XF#E4CN: IWTHZI iR
PRGN ¥ iR RN T8 R B RS N 18HZ, AR SRR
IEARFFAE0.8mm (EmA%1.6mm) FH9 i B 31 i
RINE BETE B 2gn (F#2)825Hz), 4 5 K i fE
TRFFAE2gn B 2 Ji % 19 N $1]200Hz.

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
TS ATRBAT & ER . RN, THE R oA
TR LA R A KR A s B a5 T %
F R AMIC T I T % S 990 % . BRI T FEL e
73 T AL SRANE F T 56 4 TR I B RERS A L

No leakage, no venting, no
disassembly, no rupture and
no fire. / Lwill. LHA. &
filr A JCRBR LA R TG K
%o

The data see table 1./ X%
IR

38.3.44

Test T.4: Shock/1d7

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which
will support all mounting surfaces of each test

battery. /LR KIFEEL R E (LR A

Shock: a half-sine shock of peak acceleration of
Ih-‘ 100850 |

150 g, (or Acceleration(g,)= VU mass ) , Which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

f‘-’ 30000 |

|
Acceleration(g,)= N\ mass | \which is smaller) and
pulse duration of 11 milliseconds/¥} /)y HLiE B/ H

lh-' 100850 '-|

M LAEE(E 9150 g, (B VU mass ) v pige D
(R IESZ R s e o, Bk HrEi6 240, K HLEH]
l."-’ 30000 |
KLt LA 52 KN FESO g (5 V. 7aass ) o
VRL/IMED AT HRR S [R] 11 2250 (1) 2 IR 5% e
i

Large battery/ K Hith 4.

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /EEANFE i A AUTE =
AN 3 L A PR 22 2B N R IR TS TR 2 38 = IR
i, BEARIT AR =k, SILEZ218km
s

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ USRS KR ORI ToHE R oA,
TR LA R TR KR s A s A = T %
F R AMIC T I I 2% S 990 % o BRI T FEL e
73 THI R SRANIE FH T 58 4 T8 HEL J PR R C AT LY o

No leakage, no venting, no
disassembly, no rupture and

no fire. / iRk THA. &
(USRI EJVYNE =D
Ko

The data see table 1. / it %k
g

38.3.4.5

Test T.5: External short circuit/4M 555 5%

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{f- 5 IR IR 5315 Fa
SETEST+4°C, DUMERE AN RIEZIEF|57+4°C.

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7E¥A 551 E57+4°CH) 4%
PETR, K RE i R RO A /N 10 1 B YD A Fi B[] 2%
TR, FESEIANRIR K R 2157 +4°CZ 5 TRIF AL
-3 7N RAN | R S SR B N £ PR S R 1R 05 (A% 54
rem FHE 1 — B LR S5 .

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
PR AT FI AT 5 5K . FEMNAIE AR T PR Z 564/
NPy, SARIEEAEL170°C, JEHLMA. o
RATHE KGR KA.

No disassembly, no rupture
and no fire. / Tofffk. ToHEZE
PAK TG KIS KA

The data see table 1. / Jlli{ %k
KA.

38.3.4.6

Test T.6: Impact / Crush/#E /45 E

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0mm in diameter) /{& & (& &
FHEARKTET18.0mmi [FA:E HLE)

Prismatic cell/ ZE 7% 5.0

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Requirement + Test

Result - Remark

Verdict

The test sample cell or component cell is to be
placed on a flat smooth surface. A 15.8mm=0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+£2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /i BE —AS
PP Fe ¥ —EH%815.8 mmz 0.1mm,
KA /INT-6em 1) 316 A5 AN A I A ot o 080
Ja, B EN9.1 kg+0.1 kg B M61£2.5 cmif)
e B ) B o

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /425 1 o [l
ats PN 3E R P AT S RO RE G
(1 EA£15.8 mmz0. 1mm& fh RN EE . &
ANBE L R 32— Ik dE

N/A

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells less
than 18.0mm in diameter). /55 (& FH T HHEE
LR A /A A HOE R E AR /N T18.0mm ) [RIAE T2
L)

Prismatic cell/ ZE#:TE His

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /[
JBAEP AT B, 55 ) B nR, (E5
—/N R BRI R L1 .5emls . B R RS
17, HEHMBLLIT =Ml —

(a) The applied force reaches 13 kN+0.78 kN; /jis
hn 7715513 kN+0.78 kN

(b) The voltage of the cell drops by at least 100
mV; /FE LR TR B2 2 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /FLIBAZ 12k Ji7 46 5 FE 1150 % LA
.

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Requirement + Test
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A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. MBAE T BEOIR FE R e B Y — b s . 44T
T T S AP IR T . AT S S5 0
il 2 LR i s

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
FEEAPES AR AfRE L, JEH RG22 — ik .
s G35 0 i o ot 7 e B ML 26 /N

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test. /55 A2 5
Ko RN AR L2 JE6A /N, SRR A
HL170°C, I HIEMHAEMEHE KR KA.

No disassembly and no fire. /
TofdiR, o KR KE
The data see table 2. / X%t
e WA&2.

38.3.4.7

Test T.7: Overcharge/iT 75

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7E = T, LL2/% i
T PR B PR ) B KR 8 7 L AL UAD N R S fE, UK
) 924/N o I ) /N FEUS A0 R

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1
SR R BRI 78 H L S AN 18V, AR A B
/N FL RS N7 A 1 32 PP PR ) DR PG L RS T
B 22V P BN

N/A

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge

voltage. /4n 4 il & i E PR ¥ 78 FL FL R 18V, A
IR 5 /0N 7 P FEL 912 A 1 8 B R P K 7
HLUE 1215

The voltage of the test is
67.392V, and the current is
60A. / M H67.392V,
FIi A60A.

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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There is no disassembly and no fire during the test | No disassembly and no fire. / P
and within seven days after the test. /ZEMIAH AN | ok, ToH KR K A,
WEETRN, FEMITHANTE KR . The data see table 3./ £z

W3,

38.3.4.8 |Test T.8: Forced discharge/5& i H

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEEHR T, KA B IEREIE12V
ELI IR BT SRR, E R IR R A
O 46 FL IR A ) 3 ) R PR e R P PR o

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /45 7€ 1 5CH B VAL 3
T H B AE Ik S b R T RN Tl A ) A R R
75, BEAS HLES A DR A TR R I TR (/NN ) 0 25 R B DA
WIG6 R (225 )

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7EIH AT | TCEARRTCE KGR A .
iﬁ%ﬁi}é?%ﬁ‘] ’ *Eﬁ %%ﬁg{jS*D%%kfm%ﬁﬁio The data see table 4 / i)ﬂ”iﬁ%&

& 4.
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Table 1: T1~T.5/ 1. Wik 1~AWik 5
Mass prior OCV  [Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Tgitoft: g::_t:::?l
Sample| "4 tost | Prior to WA 1. A W 2. R Wi 3: HR3h Wi 4. phf R 5: AhiinE
No. |, iy test (V) B 5: ST
I i ik JKXETTF | Massloss | Changeratio| Mass loss | Change ratio| Mass loss | Change ratio| Mass loss | Change ratio Temp. (°C)
BEE | EHK(%) | HBEH%) | FREBK(%) | BEH%) | FREK(%) | BEI(%) | FERK(%) | (%) IiZ(°C)
b1# |27180.000| 55.994 0.000 99.998 0.001 99.982 0.000 99.996 0.000 99.998 57.6
b2# |27180.279| 55.991 0.000 99.996 0.001 99.975 0.000 99.996 0.000 99.996 57.8
b3# |27179.595| 55.989 0.000 99.998 0.001 99.982 0.000 99.996 0.000 99.996 57.4
b4# |27179.642| 55.989 0.000 99.998 0.001 99.973 0.000 99.996 0.000 99.998 57.5
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Table 2: Crush | £2: #E&
Sample No.
Ty cl# c2# c3# c4# c5# Cc6# CcT# c8# co# c10#
Test 6: Crush| OCV prior to test/
JRE: 5 E Tk AT H (V) 3.340 3.341 3.370 3.356 3.375 3.853 3.346 3.351 3.873 3.840
Temp. (°C) 233 23.3 235 235 23.3 23.3 23.4 233 233 233
IR (°C)
Table 3: Overcharge / &3: T7H
Sample No.
Test 7: BE B b1# b2# b3# b4#
Overcharge OCV orior to test!
WIR7: i | OCV prior to tes
TGt AT IFE (V) 55.787 55.768 | 55.773 55.789
Table 4 : Forced discharge / #4: 2|8
Sample No. c11# | cl2# | o13% | cla# | cois# | cle# | cl7# | ci8# | cl9¥ | c20#
ﬁéunﬁﬁ
OCYV prior to test/
Test8: Forced | juitiiiivsimry)| 2836 | 2837 | 2993 | 2070 | 2896 | 2875 | 2823 | 2962 | 2960 | 20921
discharge S o N
MR8 B ;imf ;ﬁ%"' c21# c22# c23# c24# c25%# c26H# c27# c28# C29%# c30#
[n]s)
OCV prior to test/
PSSR I B (V) 2.875 2.828 2.867 2.831 2.885 2.988 2.992 2.931 2.980 2.991
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Figure 2 Overall view Il of battery
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Figure 3 Overall view | of cell

Figure 4 Overall view Il of cell
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AMASS Rechargeable
AR A H ok Li-ion Daltery

IFpPA 115001 0211 P16SIM-10+50/85

Model: ____GTX2500
Ratings: 2600WhE1.2viE0AN

Charge Voltage:
Max. Qutpul Power

AMAESTORE

Manufacturer
Shenzhen SOFAR SOLAR Co., Ltd.

401, Buiding 4, AnTongDa Industriasl Park, District
68, XimgDong Community, XinAn Steeet, Baodn
Disiricd, Shenechen, GuangDong. PR, China

CAUTION !

* Do not disnssemble

* Do not short-carcuit

* Do not place In firg or near hot Sounce

* Please read user manual carefully

IEC 67019
UN 38.3
SAAOOK c € H a

Page 3 of 3

DANGER |
n ﬁ CHEMICAL HAZARD &
SHOCK HAZARD

= Do not disassembbe of repasr by yoursel

* Do nal drop, diform, impact, cul or speanng wilh &
shamp objpect

* Do not place near open Rame of incinerate,

* Do nol put any objecis onto the battiry

* Do not allow to contact with ligquid,

+ Keap oul of reach of children, animals or inkects

* Conlact the suppliar within 24 hours if anything wrong,

VOB AA
R FQ

Stop the battery operation immadiately 1o secure the
battery safaty when environmental lemperatun is over
working temperature (sutable operation lemperature
Is Q=45°C),

If battery is at high temperatune usually, it will impact
battery parformancs

Report No. PNS20080034 01001

it
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Figure 5 Overall view of label

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com



		2020-08-12T17:37:58+0800
	广东联鼎检测科技有限公司


		2020-08-12T17:38:07+0800
	广东联鼎检测科技有限公司




